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\ www.AzmoonTest.com

sales@azmoontest.com :021-61907
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Client : Thickness : (mm) 10.0

Project : Specific Gravity (Kg/m®) 7850

Location : wide (mm) 30

Date : Nominal Height : (mm) 170

SAMPLE NO. Weight (gr) 735

F-max (%) 25 Area (mm?) 300.00
PLATE TENSILE TEST

T

Vd

0 5 10 15 20 25 30 35 40
% Elongation
Peak Force (KN) : Break Force (KN) : 79.80 Yield Force (KN) : 75.70
Peak Stress (N/mm”): Break Stress (N/mm’): 266.000 Yield Stress (N/mm’): 252.333
Peak Elongation (%): Break Elongation (%): 35.11 Yield Elongation (%): 10.60
Confirmed by : Supervised by : Performed by :

www.AzmoonTest.com
sales@azmoontest.com

021-61907
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Client : Consultant:
Location : d:(cm) 1.58
Produser: L :(cm) 36.5
SAMPLE NO. X : (cm)
Date : 93/02/04 Test type: 3 Point [4Poine [
| FLEXURAL STRENGTH |
1
1
1
1
2 1
X
- 1
)
2
LE 0
0
0
0
0
0.00 0.10 0.20 0.30 0.40 0.50 0.60 0.70 0.80 0.90 1.00
Displacement (1)
b (mm) : Unknown ( mm) L (mm) : 37 mm
d (mm) : 2 (mm)| Kpa ] (Kg/em®) -
FLEXURAL STRENGTH = 0.0 (Kg/cm2)
Confirmed by : Supervised by : Performed by :

www.AzmoonTest.com

sales@azmoontest.com




